DTOME] M20K31-1 2023488

The Engine Specialist

= =
@ @ @ @ INSTALLATION MANUAL

IV ARI—RT7 oMLY/ T SR20DET
FULL CAST TURBO OUTLET PIPE for SR20DET

nE/ BEA 423003 PS13,RPS13 EAIXT ks TOMEIE KUS143 /4T <Y =7Rr—JLK
(PART NUMBER / (With EAD TOMEI & S14 Type manifold.
APPLICATION) PS13,RPS13 EAIFEXT Iy )
493004 (With out EAD |#IE & -RILMA VN BT R THIE
S14,S15 EAIZEFEH#EEHM  |Stock or any drop—in afterparts.
(With out EAD

HAEE skkksdordokkskordokk2p

English *kkikkkkkkkkkk5Hp

O _DHRERFEE RGA THLH IS
OHEBHEDRTI IBMEMELHE THMELZSW

O YT ERERIIREL TZEW
ORFEEHRTIYM TESN DB RIIAREEZLT BEHRABIELIIZS

TOMEl #EDEEWVEITHYMNESITETNET,

TOMEI7 7 kLY, BERENER LD T=HITKFILEFIRDRBEILZERY . NNT—DIET-LARVADEIL-
BIREDARESEB RPFRENEKRBITEBRSEET,
(RTAUMNATEROFRDELDICERT HET, FYMRERELFT )

Fl N AMTHIZEMERED RWDAT UL AMEERALEL

@ Read this manual carefully prior to the installation.

@Refer to the Nissan official Service Manual along with this Manual.

@Keep this manual for future reference after the installation has been completed.

@Give this manual to the owner when the installation was performed by another person or a shop.

Congratulations on your purchase of the quality TOMEI product.

The TOMEI outlet pipes larger flow design is designed specifically on the engine Dyno for optimizing exhaust
efficiency. The size is perfect for improved performance gains without any backpressure problems or
compromises of other areas.

(* The larger pipe design allows increased exhaust efficiency.)

The pipe is made from stainless steel for it's corrosion resistance properties.




RS TRoRE/HEHNR->TLENEREEL TGS, ONREEOKETT,

® ©® O

M10 Fvhk(3) M8 Fwk(1) RFYLHF Ty v—(3) 02U HY—FHETH2—(1)

(T QI JImm

R © TOMEI POWERED nc .
M10 RAYRARILR(3) M8 RAYRARILE(1) BOLT-SMOOTH-F
FHRLyhAK() RILPR L—RR—Z (1)
O\, 423003D A IZEENSER M 423004DH#H IZEENDER
¢ >'\ =
":’i/ 1w — e
(Zaz k17 (1)

RYFIFICHELGT R

IVUUEHRAIE-HK T IORLYNT Ry (B—E A X1

KEMIZIEFBELTOLEE A

hoLEF = D BB L E
BN O A —FREs
CRR(EEAEE B EmEZ AELIESLY,

A xw
ljia%z HBEFRRERAARTT . Y —F Y OB SHAESINI-IEFARAICBR> THERAL TS,
BASOY FFHIXEFR D IEEZ H-BiELH., RIED B F-EEIGFTERL TS,
BIEETHHEELUNAANORYMITIFEPHEEN, KRELVIVOUERIETABNAHYET,
W RERE DORICIEEBL AZEMZEONTEE0, BBREHIETAENAHYET,
WEYF TR, BT R, REEFZFERALGLE, (FHRIZDEAYBIETY,

PN
= =

BREOBRYMFIEIIVOURUBIV DU IL—LRNHZT-RETITo TS,

WE A REICRDEMODKE - K KA D AIREEAH D=0, Ff=. - FLEEAEELRSEEZNN
HH=. WEERERRDIY 1T [LFERITITo TSN,




1. Ry R LAY fH1F
FBDAZYRRILNES T ILF YR TTOMEIZ IRy, 2—HRIZERY T3,

DRAYERILDRLEBA RN BDOFv-E
BINFhELTEET 5.

HIILF IR
(I (T

& =

@TOMEI7 7 FL-yRITMI0RAYRR LR, B—RD
ARITRLUEERISMBR YRR ILNERYAT TS,

BrILILUFERWTHYNEREDF 5,

M10 FHERILY :245~294Nm (2.5~3.0kgm)
M8 FHERILY :19.6~215N-m (2.0~2.2kgm)

@FT I FyrERYS T,
A xe
FUrEERYNTER., $EF(ZARILREEI D SALLN
EINFEET B,
RILEDBI DN =B X EEEEEZPYET, XA TILFybEFEALGNASIRY A TS,
MR ERAARORSITEER,
NP PEFEFLIET B8, FBORILFRL—R
R—REZEHL TS,

2. 7TORNLYRDIRE

[/—=ILT7 9L yRERYSTL]
A J—ILTIRLYRERYSN TR, TOMEIZ DLy ZIFERLEWTREDEIBMIZE WL TERYANALE T TS,

Ot Y —ay4—
(FERALEEA)

HR7vbk
(BERTT., HAmEXH)
Ao alb—2—TS4 vl
(FERALEEA) —— &

MTOMEIZ DLy NEFRFIZFERALAVESRRIE/—TILICRTEO=OICREEFHE




[TOMEI 7Y rLyRERY £11F]

| T=29.4N-m (3.0kgf-m) |
o S14/S153FBDAARILEEH
RPS13(93.10~ NyRh/N—EE)

B&US14/S15(:(1{§F§L¥‘E’/\J_¥ M:
- ><

«

-
=
%,

A ARk

| T=49N-m (5.0kgf-m) |

KERSD IS IEBET PREIBZEM LT D=0 FBDRILE R L—AR—ZEEML TS,
KEMB DR DR—REEDV)T IV ARRICE > TITERRNREL > TS,

[EARA T DinEE)

A PS13/RPS13F B : 423003 (EAIRIRS) DIBE . EA S T OB IEEE T o TS,

\_,E: - cFHORLY R DIESEOIZEAUNA TEEE L. HIRSE 5,
BD\ . SKEBRTIZABORIIR L—AR—RNEEHT 5,
1 T
= o
~—J0

Iy v—%
ST

3. Y {FI+EDHeEE
1. POy BRI BN SRS SO F S0 R T 5.
2. TUSUEBBIL. FERNABLOERT 5.



KIT CONTENTS This kit includes below contents. Quantity of each item are noted in brackets ()

® & O

M10 NUT(3) M8 NUT (1)  SPRING WASHER (3) 02 SENSOR ADP (1)

I I QII—_Jmm e
B( P

MUOOTH
M10 STUD BOLT(3) M8 STUD BOLT(1)

BOLT SMOOTH PASTE (1)

Only included 423003 Only included 423004
=
COPPER WASHER
(FOR FRONT PIPE SIDE) (1)

REQUIRED TOOLS

= General Engine maintenance » Outlet Gasket (Turbo Side) X 1

Y Note included in this kit. You
will need to have the part
ready for the install.

*Torque Wrench

*Workshop Service Manual

A CAUTIO

M This product is designed to be used for off road competition purposes only.
M This product must be installed by a qualified professional at a fully equipped workshop.

M This product is application specific. Using this product on an incorrect application may cause damaging this kit,
the engine and/or components related to them.

B When installing or removing the product please do not use unnecessary brute force as you may damage
the product or related components.

B Wear proper protections and use proper tools to avoid any human injury or engine failure during the installation.

A WARNING

B Do not operate the installation during the engine / exhaust components are hot.

B Make sure everything is properly assembled before starting the car to avoid any fire & safety risks.



1. STUD BOLT INSTALLATION

The TOMEI Turbo Outlet Pipe is attached with the use of Stud Bolt and Double Nut setup.

(Dlnstall with the double nut setup placed on the
long side and tighten up.

Double Nut Side

(T

Long Short

1B

@Install the TOMEI Turbo Outlet Pipe to the
M10 Stud Bolts.
Turbo Outlet Pipe to the M8 Stud Bolts.

(@Use a Torque Wrench to properly tighten the nuts.

Torque Specifications
M10 :245~294N"m (2.5~3.0kgm)
M8 :19.6~215N-m (2.0~2.2kgm)

@Remove the double nut.

A cauTiON
The bolt should not move when removing X Use the double nut method to mount the
the double nut. stud bolts.
If the bolt moves then you will need to repeat X Pay attention to the length of the bolt during
the process. the install process.

> Apply bolt smooth paste to prevent metal burns
and seizures.

2. OUTLET PIPE REMOVAL & INSTALLATION

[Remove the standard Turbo Outlet Pipe]
A When removing the stock turbo outlet pipe please also remove the following as shown below.

02 SENSOR CONNECTOR
(Do not use)

GASKET
(Replace the Gasket with new one.)

INSULATOR BRACKET
(Do not use) —_— N
)

X After installing the TOMEI Outlet, anything that is not used is best to keep stored in case you need
it in the future.




[Install the TOMEI Turbo Outlet Pipe]

This adapter screw nut is not used

on RPS13 '93.10™ Black Rocker | T=29.4N-m (3.0kgf-m) |
Cover Engines and Silvia S14 and Used the Hex Bolt for the S14 & S15 cars.
S15 engines.

A\ GAskeT
Replace the \ B
Gasket with new \ ‘i“_
one. o

| T=49N-m (5.0kgf-m) |

¢ Apply Bolt Smooth Paste to prevent metal burns and seizures.
XDepending on the clearance with the surrounding hoses on the vehicle side, take measures to
shield the heat.

[EAI PIPE]

A The following work will be required on PS13,RPS13 (PART No.: 423001 type) cars model.

\JR - *Connect the pipe back into the Outlet.

» X Apply the Bolt Smooth Paste that was included in the kit.

. Use a copper
s pp
washer.

3. INSTALLATION VERIFICATION

1. Check that all parts are fitted correctly and tightened to specified torque and no wires are interfering with
anything else.

2. Check for any signs of exhaust leak after the engine has been started.



TOMEI POWERED c
BARH FE/VT—F

T194-0004 RIEHVETHTEERI5-4-27
TEL: 042—795—8411({X)

FAX: 042—799—7851
http://www.tomei-p.co.jp

CORRBIEADLDIEYFF T IEELEDTHRIT EEE~ABRENOLET
EXFME: A~ WIEB. EXFH%EMR9:00~18:00

Please contact your local authorized distributor listed on our website
if you have any questions in regards to the installation / usage of this product.

TILEYANI—R TR Y/ T SR20DET Enik:iAAZE 2023488 M20K31-1
FULL CAST TURBO OUTLET PIPE for SR20DET INSTALLATION MANUAL 2023.8 M20K31-1



